MANUEL

séado0

MANUAL

2

'BOMBARDIER

PARTS CATALOG / CATALOGUE DE PIECES
1968 - 1969






The illustrations figuring in this parts catalogue show the typical
construction of the different assemblies and, in all cases, may not
reproduce the full derail or exact shape of the parts shown, however,

they represent parts which have the same or a similar function.

Ltd./Ltee

SYMBOLS USED IN THIS PARTS CATALOGUE

€Ty 13>

AR — in the “"Quantity’’ column means “Use as reguired”’,

Les illustrations qui figurent dans ce catalogue de piéces mon-
trent la construction typique des ensembles variés et dans rous les
cas peuvent ne pas indiquer la forme exacte, ou le détail de la pitce
voulue; cependant, elles ont pour but d’identifier des pigces qui ont
iz méme fonction ou une fonction similaire —




DRIVE
TRANSMISSION

STEERING

ENGINE \
FUEL 5
THROTTLE
COOLING |
ELECTRICAL }
HULL
VENTILATION

ACCESSORIES }

MISCELLANEOUS }

LITHO'D IN CANADA




SECTION 1

DRIVE
TRANSMISS
STEERING







QUANTITY

e S— SR i e
Mod.
1 268 0001 Turbine COmPIete ..ot e e - 1 1 1
2 324 9104 Machine SCreW ..o et e 2 2 2
2 324 9103 Machine SCIEeW ..ot e i1 11 11
2 3217104 Machineg SCIEW ..o et s bt e 2 2 2
2 321 7103 Machine SCIEW ..oviiiciieiiie et ciee e oot en e araseeaeae e e 5 S S
3 399 9015 Flat Washer .o e 20 20 20
4 387 0019 INEIT ettt st etene s esa et e e es et s et st e e et s b ettt e ane et enser e e aeanen 20 20 20
5 269 0008 Sealer (Mult. 1277} e e AR AR AR
6 268 5004 K BT et ettt b et et e r e bt ar e enaens 1 1 1
7 750 1004 Driven Pulley o e e 1 -~ -
7 269 0039 Driven Pulley (18 Teeth) i - 1 1
8 399 9016 Flat Washer .ot s enne s sae e 1 1 1
9 399 8012 100k Washer et e e 1 i i
i0 309 8624 CAP SCIOW 11ttt e e s e sb et eanetessaseer e err s naennes 1 H 1
11 756 0101 Belt (Set 0f 4] e e s 1 - -
11 756 0102 Timing Belt e e et s - i 1
12 756 1063 Drive Pulley .ottt ea e 1 - -
12 269 0040 Drive Pulley {20 TR} oot - 1 1
13 504 1009 SR . e e et et s s et e anne s AR AR AR




15




PART

QUANTITY

NO. DESCRIPTION MODEL 372

YEAR 1969

1 268 0002 Turbine Complete . et s 1
2 324 9104 Machine SCIEW ..ottt erte st e b e e e s e b er e s eeareasvaree e e eeereneane i1
2 321 7104 MAChINE SCIOW oottt ieee vttt ciae et vans e e ereesebe s nbas e srbenmes e aenarenns 7
3 399 9037 FIRT WASHET oottt et et a st e e e et se e s aan e e nnanen 18
4 387 0019 AL U S O U U U USSP 18
5 262 9002 Sealer (Mult. L1277 it aa e e e e A-R
6 269 0044 Turbine FLANZE .iioiiiiiieiiiiiir e e cer e e b s e seneener e samenr e necneneannae s i
7 269 0045 Rubber Sleeve i OO RUU USRSV PR H
8 269 0043 Engine FIANZE it e s e e e 1
9 750 1006 DITIVE SPRCET  1tuiiieiiiereier ettt et e ese s e sh e s s e ames s es e 1
i0 269 0010 Ball JOIBE oot e s s i 1
H 756 1007 ReVErse FITUNREZ tori ittt oottt s e v st n e e e s aare e s 1
i2 756 0103 GASKET Lo et ee e eeav e et e et ne e r e e e e e es e nae e enne 1
13 320 1063 MACRINE SCIEW .iiiiiviiiieeieieie et es e et eae e e aascs e se e s ere ssenenas osescencanas crannecacs 4
14 399 9018 FIAt WSROI ittt et s st e 2 e ants eere et s ane e s 4
is 386 7002 N T oottt e e et e s et e a e e aa e ae e ee e aen e hr e e e e e e eees et e nsaen s ennnrean 4
16 269 0060 SHIFt Cable oot e b ettt e e e 1
17 756 0104 Reverse RubbBer CaD .ottt v en e e 1
18 269 0063 CIATID oeie ottt et e et er e e e et e e ettt es e en et e aae e H
19 399 8017 L 0CK WaSROT Lot e e e e st e e e 2
20 320 1060 MACRINE SCIBW .ottt v e et eree e et res e e aeaeaaraeeaeeae s e e e ena e e 2
21 269 0092 S OSSOSOV SO TP OO OPN 2
22 269 0093 Tooth Lotk Washer ettt et e 1
269 082 F5 23 & SN RO O OO OR O ST URRO S O PRIOUOR 1

269 0083 SEIEEWE SEAL oo e e e e 1

269 0084 TERSION INUT Lottt et s s e ss e et aienee e e aeracen et e an e 1

269 0094 | NUT oottt eeeee e ei e eva b e e bt sh et re s s a et e e et e 2

269 6085 Control KBOD oottt e e e 1

269 0095 FIAT WaSBEL oot et e et r st e e an e aE e 1

269 0086 Reiase SPIIBEZ  covvivcenociner it ctes et e s seac e eene ers e ersebnes snvs e ananeaenss o 1

36 269 0087 REICASE ROG oottt eeree e st e s s eae e e eaemt et ceaesamasnamaanane e e aesane s 1
31 269 0088 Release KOoD e e et m s 1
32 269 0096 BMACRINE SCIOW ..iiiiiiiiice ettt e s neteor e et eame s ssean e s annrnne s 1
33 269 0103 N UL et e it e ee e e eeeea e e e ae e e e eteaes <renta s e s e s ra e n e e tn et ansras eearaara s aetans 1
34 265 0105 RO SEAL 1o o eeeceeeee et et ae e s e et e ae et et eanr e en 1
33 269 0106 SIEEVE SEAL oo etee e e et en et et et e st 1







QUANTITY

Yo | o DESCRIPTION e oss 068 | 1069
Mod.
i 268 0001 Turbine Complete. it et e renes 1 i 1
2 268 5011 Grate I0L2KE ..o e n e et e 1 1 H
3 268 5012 | Suction Piece 1 1 1
4 268 5010 T Y U SO TUSOUPSUROU TR URPEOUON 3 3 3
5 268 5009 Flat Washer i e sttt e eneae e 1 1 1
6 260 4001 Ball BEATIAG toviiireeieiceteecei et seeia e ere s ene e sns e en e ar et 1 1 1
7 268 5021 GASKEL o ooiiiiiceeee et e e sr s ot se b ae v st et araeseneer e ebeesenen e 1 1 1
8 268 5022 GRBKET ittt et st e e eneane et e entaeraen i H 1
g 268 5007 T3 ¥ SRRSO URPPPPTURRPRROPOR i 1 1
10 268 5008 Retainer Bearing ..o oot ncene et s 1 1 1
i1 268 5006 S EEVE ettt ettt et e et et e 1 1 1
12 268 5005 S T it et e et n s ane e snna e arae e entn et nene i 1 1
i3 268 5013 IMPEIIOT o e e e 1 1 i
14 268 5014 SR e e e ettt e e s e e e et enne s 1 1 1
13 268 5015 GIACIEr BOWL (it et eete et men e en e e e eren e s 1 1 1
16 268 5016 BT3RS U O U U U USRS URUUUUPPUPTPTOUPON i 1 1
17 303 9001 CaD SCLEW ottt ara e et e s e eesn oo oo esona s secesaeenseacna e 4 4 4
18 268 5019 | 38 ¥ T USROS O OOV SUOPPRORUUTRUPN 1 1 1
19 268 5024 T ELd BT ittt e e v e et a s e e e e e e e rer e aene s e et s natrnen i 1 1
20 268 5018 NYLIIET 1ooiiiiiiieeee e ceeeeseae v e et et et saerese casr et mre snees e seeaeaee e s cnenen 2 2 2
21 268 5017 | PIEEZ cooorsereeoeooeeoeeeseeeeseseeeeeeee et se e soeeeresere oo oo 3 3 3
22 268 5020 N OZ L oo e e e e e 1 1 1
23 303 9002 CAP SCIEW oottt cas et s bt eae e 1 1 H
24 365 2008 SEE SCEEW  virtiieetseoeeseeeeeeeeoreeveesesssr s eesrasseseam easerase e essastresenaeneseecn 1 i 1
25 268 3001 TuDE AGRDTOT ..iiiiiiiiie ettt ee e senaeae st e H - -
26 268 5003 Key, HOtsSe SROE ..iviiiiieeeiiieiiee et eieeee e e e seas s srenereeaseaeseieenne 2 - -
7 268 5062 1 — -
28 268 5004 H H i
29 750 1003 Drain Plug Fitting i - 1 i
30 321 7104 MAChINE SCIEW oot cere e et r e raben et e 2 2 2







VEAR 1969

1 268 5032 SHAFE Lottt e et ee e e 1
2 268 5033 SLEEVE L.t ettt et 1
3 300 5084 CaD SCIEW .o e e et et e 3
4 268 5034 O-RIBZ ittt e e et et 1
5 260 4002 Ball BEAINE ..ottt e e ee e 1
L B A I = S 4
7 268 5033 SEAL oot e et s e e e e e v eeenean 4
8 268 5036 SuCtion PLeCe .ot 1
9 300 5041 CaP SCIOW ..ottt e ettt et 6
10 300 5003 | CaP SCIEW .irii ettt it et e en et st es ettt es b s se s e e anas 2
i1 268 5037 THHEEE ettt e er e 1
12 268 5047 NFLAEI ittt et e e er e eaen 2
13 268 5038 GRSKET L.ttt et e 1
14 268 5039 Bearing CaD .ottt ettt e 1
is 268 5040 Grate, Intake ... 1
16 268 5041 IMPEILEr i et e e e 1
17| 268 5010 | SERl .ooooooioeoooeoeoee oo e e e e 1
i8 300 5043 CAD SCIW ottt ettt es et eees et en et et 1
9 385 8022 Jam Nut e e e e et e et et en e 1
20 268 5042 GLAcier BOWL oot e et s 1
21 268 5043 BOWL oottt e et e et e et 1
22 268 5044 P D Lttt ettt e 1
23 268 3045 NOZZLI® ettt et ettt e ens et s 1
24 268 5031 Reverse HOUSING ..ottt e st ea e st 1
25 365 2008 SEUSCIEW .. iuiiuterieeseirieetesaseaseessees et etes s seeres st e e ene s emees s seseee e sssnsneeneesnaeaeen 2
26 268 5018 NYHBOT oottt et et eb e e ev e ee ettt es et er e e e e 2
27 268 5019 PID e e et a e e e s e neae s sens 2
28 268 5046 Bucker, ReVEISE .o e i
28 *¥*299 9027 FLAT WaSRET oot 3
30 263 7001 PUpe PIUZ (oot et e est ettt at e e aas e ae b 1
31 750 1005 Drain Plug FITHNZ oot ere e e 1
32 | 399 8007 | LOCK WaSRET ...ocomuoisisseeeeseeeieeessoooeesoemsonesess e e 2

* To be used for shipment of Bearing Cap only. (14)







QUANTITY

ol DESCRIPTION R e
Mod.
1 758 4002 Handle Bar ASS Y. e e e i 1 i
2
3 S06 0041 Hand Handle . ettt e 1 1 i
4 390 9001 RIWBT ottt iietiieie e eeeeie s cevereeeaesroeteasesbae e e eeaetsseen s eneeaeaete e banmeren e e eaans i 1 1
5 414 0002 GIID ettt et rr e ettt es 2ot e et e e s et r e taee e ne s arens 2 2 2
6 320 1132 Machine SCIeW ..ot e a b saaae e ee e 2 2 2
7 399 9007 FIat Washer .ot et e 2 2 2
8 386 7001 Nl ittt e e v ettt ete s e a s ea e e neva s nen s 2 2 2
9 570 0601 Steering BUSRING oot e H i 1
10 750 6001 | Steering Bracket ... st e 1 i 1
10 758 0011 Steering Bracket W/Bushing .ooivieiiieiiceiee e 1 1 1
11 300 5004 | Cap SCrew .viveeecevi e USSR OO 3 3 3
i2 399 9015 FLat Washer .ottt st sr e e e ere s 3 3 3
13 387 0019 BT ittt et eee et iteas sastirae e e b an b gt ban et ate e nanenes aeaeensennnae o 3 3 3
14 269 0009 | Steering Cable .o 1 - -
i4 269 0036 | Steering Cable i s - H 1
15 269 0010 Ball Joint 2z - -
i5 269 0037 Ball Joint - 2 2
16 | 750 6009 | Steering Cable BuShINg .oocoooooeeoororooirosoeoesserssoeeoresoreeeerees oo - 1 1
17 750 6003 Cable SRIM tiiiieiieeiiii ettt e n et e ea b e mae e e e - 1 1
18 269 0011 Cable CHP ittt et et i - -
18 269 6038 Cable CLP oo ea e e - 1 i
i9 320 1061 Maching SCIEW ittt et et e e ere s e an s 2 - -
i9 320 1064 MAChing SCIEW  .ooiviiiiiiiiiiee et er et e er e eec e - 2 2
20 386 7002 INTEE Lo ttitiie e ceeets e aiee e e ua e na et et e aeeban eeereaa e e ae e e ne eseae teenesnaensane 2 2 2
21 399 9017 FIRE WRSHET it oot ev st ch e er e r e s e 1 1 1
22 371 8003 | COtter PIN oot et e et eh e e i i 1
23 756 1702 Steering GIrOMMET ..oocioiiiiiriciiieceeeie et e e enen s e sra i 1 1 1
24 269 0097 WASHET  oeeiiesctee it tee et et eae e e eaea et e e e e sua s s e p e ane b e ne e enenes - 2 2
25 269 0098 O SO U U O O RSOV USUOUSSUURSYRR RS PORPURO! - 2 2
26 269 06090 SLEEVE SEAL oot e s - 2 2
27 269 0091 Rod Seal oviervnnn. - 2 2
28 269 0099 A ST U U U PO PSR U R SIS ETURPRORS - 2 2







EESV‘ PI\’;‘(?? DESCRIPTION voneL QU‘;';E; [
YEAR 1069
1 758 6013 Handle ASS ¥ ettt et antas 1
2 506 0041 Hand Handle ottt et e raaensans 1
3 390 9001 REVEE ittt ettt e e e are et etes s et sara st st st s e et es e e asrar e e e s 1
£ L ALE 0002 | GEP woovveeeoeeeoeseeoeeseeoe e oo seeeese e e oo et sees oo s e e s 2
5 399 8006 LLOCKWASHEr oot ettt e 1
6 300 3120 | CaD SCIOW wiitoiereireec et cee et et be s s e bens s s 1 st ecare et s bt e aea s e . 1
7 756 0602 | Steering PrOTECIOT .ooviiiiiceeeioecsierseseseerassssesseseceas s cs st es s rntes bt seseseoreneen 1
8 756 60607 Handle BaT oo ettt et et et e 1
9 570 0601 Steering Bushing ... e e 1
10 750 6066 Steering ChARNEL .ot es s en e 1
i1 300 G017 |- FIRt WaSBET oottt ettt et et rn e 1
i2 371 8003 COLTET PIN ottt et s et ettt e e e e e e et e en e e a s i
13 386 9004 | NUE oooiciie oot ettt e s et et s s b s ss s 2
i4 399 9007 FIaE WasSher ittt ceriete et as e saeas e sre e 2
15 750 6004 Steering Bracket ..o e ettt es et e ans 1
16 360 9003 SO D ST W oo v iiiet et ch e oo bbb ee etk era ettt e aee e s 4
17 399 9015 FIAU WRSHET oot e et ee caieen e ee s e et a e sar e aas e seaneen 8
i8 386 9004 N B Lttt ettt ettt et e b e s s ens e e aae e st oAt e e e eaen e caee et b e nnieerene e arane s 4
19 269 0048 Steering Cable . e i
20 269 0038 CIBMP oot e e et s 1
21 399 8017 L OCKWRSHET it e e et et et e e ne et ctn e es 2
22 320 1062 MACRINE SCIEW 11ttt it e e e s e es e eae e s se e e ees e aee s eeee e e 2
231 269 0037 | Bl JOIRT coovoreeoeoeeeeoeoeeeeeeoeeeeeeee e seee s e eses et 2
24 756 0601 GESKET i ettt s e e et e eateae e e s et e e e ne it erer et ae cnnen i
25 3217162 aD SCIEW Lottt ettt vt s et a s en e e n e et e 2
26 399 8015 FIAE WASHET ittt et is s eressa s e seancrtnee 2 e ense 2t s et eaeatr e e eaeraeas 2
7 387 0019 N T ettt ettt s et ettt et e e n s e aae saneartess e atnraaeaee s i
28 757 1716 Dash PIATE oo e st s i
29 323 3064 1 Machine SCTEW ..ot s et st st se et s st a e st nr et erene 1
30 399 9018 FIBE WRSBET oot et ca bt b n st 2
31 386 7002 T ittt ie e e et e r et e e e e e st b e b n e n e e et e e e e ne e eee e e s 1
321 506 0099 | BUSRILG wovvoeeooeorereeeseeeeess e seoeessoeeessoeeeesee oo eseee e eee e







320 - 1968

) 320 - 1968 MODIFIED (MOD)
EZPG(;IF@E: 320 - 1969 1 |

372 -1969

FUEL

'BOMBARDIERLTD./LTEE it wrorooe
JoEcmONZopmcEd o0 e 0l MRRGR s




QUANTITY QUANTITY i
ITEM| PART moperi 320 320} 320 HITEM PART mopeL] 320 {320 {320
NO. | No. DESCRIPTION “7£2R17968]1968 1969 || NO.| NO. DESCRIPTION £l 1968(1968 [1969 1
Mod. p Mod.
\/
1 1402 4104 | Magneto Ring 1 17 402 5045 | Flat Headed Screw M5 x 8 2
2 | 4024028 | Cyl. Screw M6 x 15 4 18 | 402 0061 | Plastic Cable Clanmp i
3, 4, a 1 20 1402 0057 | Cyl. Screw M3 x 16 1
6-10 | 4020143 | Fan Cowl Assy. 21 | 402 2003 | Stud M8 x 18 2
3 402 0144 | Fan Cowl 1 22 1402 4005 | Electric Starter Assy. 1
4 14020099 | Cover, Fan Cowl 1 23 1402 0016 | Lock Washer 8 2
5 1402 4089 | Stud, M6 x 15 24 1402 0134 | Hex. Nut M8 2
Starting Pulley 2 25 1402 0103 | Starter Bracket 1
6 14022002 | Stud M8 x 25 4 26 1402 0104 | Washer 6.2 2
7 14020069 | Cyl. Screw M6 x 28 3 27 {402 5012 | Hex. Screw M6 x 15 2
8 14020145 | Cyl. Screw M6 x 73 1 28 1402 4022 | Washer 5.3 2
9 14020070 | Cyl. Fit Bolt M6 2 29 14062 0105 | Lock Nut M5 2
10 4020015 | Lock Washer 6 4 30 | 402 4096 | Spring, Centrifugal Weight 1
11 14020102 | Fan Assy. 1 31 {402 7001 | Washer 6.2 1
12 1402 4011 | Gear Wheel 101 t. 1 32 1402 0146 | Centrifugal Weight 1
13 402 0015 | Lock Wash. 6, Gear Wheel 8 33 402 4094 | Bearing Screw M6 1
13 402 0015 | Lock Wash. 6, Magn. Ring 4 34 | 402 0092 | Direction Plate 1
14 402 5011 | Hex. Screw M6 x 15 8 35 402 0016 | Lock Washer 8 4
15 14020094 | Air Deflector 1 36 | 402 0018 | Hex. Nut M8 4
16 402 39?7 2

 LITHO'D IN CANADA

pring Washer B5

BOMBARDIER LTD./LTEE

. SECTIONZ2-PBAGE2




ITEM PART et QUANTITY ITEM| PART QUANTITY
NO. NO. DESCRIPTION MODEL 372 NOC. NO. DESCRIPTION MODEL. 372
YEAR 1969 YEAR 1969
1-6 1265 6009 | Crankcase Assembly 1 18 1402 0019 | Sealing Ring 2
3 14020007 | Stud M8 x 56 2 19 1402 0020 | Oil Drain Screw 2
4 402 0123 ¢ Stud M8 x 37 7 20 1402 7059 | Dowel Tube, Electric
5 14020161 | Dowel Pin 58 x 10 2 Starter 1
6 1402 0009 | Stud M8 x 46 i 21 12652004 | Stud M8 x 25 2
7 265 4005 | Ignition Housing i 22 12657002 | Electric Starter Assembly 1
8 265 6002 | Stud M10 x 18 4 23 402 0016 | Lock Washer 8 2
9 402 0025 | Lock Washer 10 4 24 14020018 |Hex. Nut M8 2
10 12656001 | Nex. Nut M10 4 25 1402 7072 | Starter Bracket 1
11 14020115 | Stud M8 x 16, Igniton 26 1402 0016 | Lock Washer 8 1
Housing 4 27 14020018 |Hex. Nut M8 1
12 1402 1158 | Locking Washer 8 4 28 1402 4022 | Washer 5.3 2
i3 402 2041 | Hex. Nut M8 4 2% 1402 0105 | Hex. Stop Nut M5 2
14 1402 4117 | Stud M5 x 11,5, Armature 30 {402 0016 | Lock Washer 8 10
Plate 2 31 1402 0018 | Hex. Nut M8 & 10
15 1402 4133 | Washer 3.3 2 32 {402 0016 | Lock Washer 8 5
16 402 0105 | Hex. Stop Nut M5 2 33 {402 0018 | Hex. Nut M8 5
17 265 2010 | Stud M8 x 19, Cylinder 34 1402 0092 | Direction Plate 1

Block

W




 CRANKCASE

) QUANTITY QUANTITY
ITEM PART . MODEL {320 1320 1320 LITEM PART . . MopEL| 320 1320 1320 |
NO. | NO. DESCRIPTION = 1756811968 1969 | NO. |  NO. DESCRIPTION —3a 55811968 [1960 |
_ |Mod. Mod.
1,2,3, 12 | 402 0091 | Distance Sleeve 4
4,5 | 4020140 | Crenkoase Assy. ! 13 | 402 0025 | Lock Washer M10 4
3 | 402 0007 | Stud M8 x 56 2 14 | 402 0026 | Hex. Nut M10 4
4 14020009 | Stud M8 x 46 3 15 14020076 | Stud M8 x 171 4
5 1402 1015 | Dowel Tube 2 16 1 402 0031 | Washer 4
6 402 0014 | Gasket, Crankcase 1 17 402 0018 | Hex. Nut M8 4
7 4020017 | Hex. Nut M8 3 18 1 402 0028 | Cable Grommet 1
8 14020016 | Lock Washer 8 5 19 1402 0141 | Plastic Labyrinth Ring 1
9 1402 0019 | Sealing Ring 1 20 | 402 0040 | Cyl. Crew M6 x 10 4
10 402 0020 | Hex. Screw M8 x 9, 21 402 4117 | Stud M5 x 11.5
0Oil Drain 1 Armmature Plate 3
11 402 0023 | Stud M10 x 42 22 402 4133 | Washer 5.3 3
Engine Base 4 23 | 402 0105 | Lock Nut M5 3

ULITHO'D IN CANADA -

BOMBARDIER LTD./LTEE

secTion 2 - PacE 4

| MARCH 1960



QUANTITY QUANTITY
ITEM:! PART yne MODEL:320 1320 1320 HITEM| PART « MoneLi 320 1320 ;320 |
NO. | NO. DESCRIPTION - 21968 196811969 || NO. |  NO. DESCRIPTION = R 79681968 (1969 |
Mod. Mod. J
1 402 1062 | Oil Seel 2 12 1402 1043 | Hex. NutMI8 x 1.5 1
2 1402 1005 | Deep Groove Ball Bearing 1 13 402 1033 | Needle Cage, Piston Pin i
3 1402 1124 | Roller Bearing 1 14 1402 1129 | Piston with 2 rings
4 1402 1125 ¢ Crankshaft Assy. 1 76.0 € Std. 1
3 1402 1010 | Key 3 x 6.5 mm. -1 4 1402 1130 | Dto., 76.5 4, ist Oversize 1
6 402 1023 | Shim 0.2 mm. As required 14 1402 1131 | Dto., 77.0 4, 2nd Oversize 1
6 402 1024 | Shim 0.3 mm. As required 15 1402 1132 | Piston Ring 76.0 &, Std. 2
6 1402 1025 | Shim0.5 mm. As required 15 1402 1133 | Piston Ring 76.5 8
& 1402 1026 | Shim 1.0 mm. As required 1st Oversize
6 1402 1126 | Shim 0.1 mm. As required 15 1402 1134 | Piston Ring 77.0 ¢
7 1402 1035 | Washer, Cam Spring 1 2nd Oversize 2
8 402 1036 | Spring, Breaker Cam 1 16 1402 1064 | Piston Pin 1
9 1402 1127 | Breaker Cam 1 17 402 1067 | Circlip, Piston Pin 2
11 402 1128 | L.ock Ring B18 1




ITEM PART = . UANTITY ITEM PART N . UANTITY
NO. | NO. DESCRIPTION o | © 372 NO. | NO. DESCRIPTION oo | ¢ 372
YEAR 1969 YEAR 1969
1-2 1 402 1150 | Crankshaft Ass’y. 1 17 402 1067 | Circlip 4
2 1402 1137 | O-ring 3 18 402 1148 | Piston Ass’y. with Rings,
3 |402 1023 | Shim 0.2 mm. As required 629, std., p.t.0. side 1
3 1402 1024 | Shim 0.3 mm. As required 18 | 402 1149 | Piston Ass’y. with Rings,
3 402 1025 | Shim 0.5 mm. As required 62.59, 1st, Oversize,
3 | 4021026 | Shim 1.0°mm. As required p.t.0. side 1
3 14021126 | Shim 0.1 mm. As required 19 | 402 1146 | Piston Ass’y. with Rings,
4 | 402 1142 | Ball Bearing 2 628, std., Magneto side 1
5 1402 1137 | O-ring 2 19 | 402 1147 | Piston Ass’y. with Rings,
6 402 1135 | Retaining Washer 2 62.50, 1st. Oversize,
7 1402 1138 | Oil Seal i Magneto Side 1
8 402 1136 | Oil Seal 1 20 402 1140 | Rectangular Ring 620,
9 | 402 1035 | Washer, Cam Spring i 2 mm. High, Std. 4
10 | 402 1036 | Spring, Breaker Cam 1 20 | 402 1141 | Rectangular Ring 62.58,
11 402 1156 | Breaker Cam Ass’y. 1 2 mm. High, Ist Oversize 4
12 | 402 1040 | Lock Washer 1 21 | 402 1143 | Distance Sleeve 14.5 mm. 1
13 | 265 1004 | Hex. Nut M18 x 1.5 1 22 | 265 5002 | Starter Gear 77 t. 1
14 | 402 1010 | Woodruff Key 2 23 | 265 1001 | Washer, Crankshaft
15 ]402 1033 | Needle Cage 2 p.t.o. side 1
16 | 402 1063 | Gudgeon Pin 2

. LITHO'D IN CANAD.




ITEM| PART QUANTITY ITEM|] PART . QUANTITY
NO. NO. DESCRIPTION MODEL 372 NO. NG. DESCRIPTION MODEL 372 H
YEAR 1969 YEAR 1969 ,
1 | 265 2008 | Gasket, Cvlinder Block 1 13 265 2005 | Sealing Ring 1
2 1265 2007 | Cylinder Block 1 14 | 265 2013 | Exhaust Socket with
3 ] 265 2004 | Stud M8 x 25, Intake Flange 1
Flange 2 15 265 2011 | Stud M8 x 18, Exhaust
4 | 404 0039 | Flange Gasket 2 Flange 2
5 1402 2131 | Isolating Flange it 16 | 402 2043 | Gasket, Exhaust Flange 1
6 1402 2072 | Isolating Washer 2 17 | 402 0016 | Lock Washer 8 2
7 | 4020018 | Hex. Nut M8 2 18 | 402 0018 | Hex. Nut M8 2
8 | 265 6006 | Stud M6 x 88, 19 | 402 0015 | Lock Washer 6 10
Exhaust Chamber 1 20 | 402 2053 | Hex. Nut M6 10
9 12656004 | Stud M6 x 85, 21 | 265 2006 | Sealing Ring 2
Exhaust Chamber 9 22 | 265 2006 | Angular Piece, Water
10 | 265 2009 | Exhaust Gasket, Qutlet 1
Water Jacket 1 23 265 6003 | Ring Nut M38 x 1.5 1
11-18} 265 2012 | Exhaust Chamber Ass’y. 1 24 | 265 6005 | Nipple M12 x 1.5,
265 1002 | Shim 0.5 mm. As required Water Inlet 2
265 1003 | Shim 1.0 m As required Screw Plug M12 x 1.5 1




§
{
QUANTITY QUANTITY
ITEM| PART MODEL | 320 | 320 320 {ITEM| PART ~ MODELI 320 {320 {320
NO. | No. DESCRIPTION = 2 1568/ 1968 11965 | NO. | NO. DESCRIPTION = R T1968[1968]1965 |
Mod. Mod. J
1 14022122 | Cylinder 1 8 | 402 0018 | Hex. Nut M8 2
2 1402 2123 | Gasket, Cylinder Flange 1 9 | 402 2038 | Stud M8 x 19 2
3 14022101 | Gasket, Cylinder Head 1 10 | 402 2089 | Gasket, Mufflet 1
4 14022124 | Cylinder Head 1 11 265 2001 | Muffler Assy. 1
5 14022002 | Stud M8 x 25 2 12 | 402 0016 | Lock Washer 8 2 ;E ;
6 | 402 2120 | Isolating Flange 1 13 | 402 0018 | Hex. Nut M8 2 N 4
7 14022072 | Isolating Washer 2

LiTHO DN CANAL

© sEcTioN 2~ PaGE8

. MARCH 1968



BOM
sect

S o)

402

BARDIER LTD./LT

PART QUANTITY PART .

NO. DESCRIPTICN MODEL 372 NO. DESCRIPTION VIODEL

YEAR 1969 YEAR
i 265 5003 | Rewind Starter Ass’y. 1 12 1 402 5028 | Pivot Arm 1
2 14020015 | Lock Washer 6 4 13 | 402 5027 | Friction Washer i
3 402 5011 | Hex. Screw M6 x 15 4 14 | 402 5029 | Pawl 2
4 2657001 | Starter Housing 1 15 | 402 5030 | Paw! Spring 2
5 | 402 5036 tarter Stop 1 16 | 402 3031 | Pawl Spring Stop 2
6 | 402 5037 | Countersunk Screw M3 x 8 2 17 | 402 5032 | Friction Spring 1
402 5023 | Spring Cartridge Ass’y. 1 18 265 5001 | Cover Washer 1
402 5022 | Rewind Spring 1 19 402 3034 | Circlip 1
402 5038 | Spring Guide 1 20 | 402 5016 | Bolt 5 x 6, Starter Rope 1
402 5044 | Cover, Spring Guide 1 21 | 402 53039 | Rubber Buffer 1
402 5047 | Rope Sheave 1 22 | 402 5020 | S:arter Rope 1300 mm. 1
402 5026 | D-Washer 1 1

Starter Grip




BOMBARDIER LT

. sECTION 2.

PAG.

D/LTEE
10

QUANTITY QUANTITY
ITEM| PART . MopeEL 320 {320 {320 {ITEM|{ PART . mope. | 320 1320|320
NO. | NO. DESCRIPTION = 525581968 1969 | NO. | NO. DESCRIPTION = R T1968] 19681969 |
Mod. Mod.
1 | 402 5003 | Starting Pulley 1 14 | 402 5026 | D-Washer 1
2 | 402 0015 | Lock Washer 6 3 15 | 402 5028 | Pivot Arm 1
3 402 2053 | Hex. Nut Mé 3 16 402 5027 | Friction Washer 1
4 265 2002 | Rewind Starter Assy. 1 17 402 5029 | Pawl 2
5 | 402 5035 | Starter Housing 1 18 | 402 5030 | Pawli Spring 2
6 402 0015 | Lock Washer 6 4 19 402 5031 | Pawl Spring Stop 2
7 402 5011 | Hex. Screw M6 x 15 4 20 402 5032 | Friction Spring 1
8 402 5036 | Starter Stop 1 21 402 5033 | Washer 1
] 402 5037 | Countersunk Screw M3 x 8 2 22 | 402 5034 | Circlip 1
10,11, o . . 23 | 402 5039 | Rubber Buffer 1
1o | 4025023 | Spring Cartridge Assy. ! 24 | 402 5020 | Starter Rope 1500 mm. 1
10 | 402 5022 | Rewind Spring 1 25 | 402 5019 | Starter Grip 1
11 402 5038 | Spring Guide 1 26 | 402 5016 | Bolt, Starter Rope 1
12 402 5044 | Cover, Spring Guide 1 27 402 5042 | Plastic Protection Sieve 1
13 | 265 2003 | Rope Sheave 1

o



QUANTITY QUANTITY
ITEM! PART . MODEL] 320 1320 320 JITEM| PART . MCDEL| 320320 {320 |
NC. | NO. DESCRIPTION = 1756871968 1969 || NO. |  NO. DESCRIPTION 5z 1573119681669
Mod. Mod. J
1 402 6004 | Decompressor Valve 1 6 402 6011 | Screw M4 x 7 2
2 | 402 6003 | Decompressor Switch 7 402 4023 | Lock Washer 4 2
Assy. with Cable 8 | 402 6010 | Reinforcement Spring 2
320/372 mm. 1 9 402 6008 | Switch Spring 1
3 | 402 6006 | Switch Bolt with Cable 10 | 402 6009 | Lock Spring 1
320/372 mm. 1 11 | 402 6007 | Switch Button 1
4,5, | 402 6005 | Switch Housing with 12 | 402 6015 | Locking and Sealing
13 Washer and Nut 1 Sleeve 1
5 402 6014 | Knurled Nut M16 x 1 1 13

402 6016

Washer 16.3/25.8/1




QUANTITY QUANTITY |
ITEM PART . MopEL} 320 1320 1320 {ITEM PART . MODEL{320 {320 {320
NO. | NO. DESCRIPTION = o, 2119681068 |1969 | NO. |  NO. DESCRIPTION = 1968] 1968 1969 |
Mod. Mod. ‘
1 1402 4102 | Magneto Generator Assy. 1 11 402 4116 | Lubricating Wick 1
2 1402 4103 | Armature Plate Assy. 1 12 | 402 4049 | Pivot, Pin, Contact Breaker 1
3 1402 4104 | Magneto Ring 1 13 | 402 4050 | Contact and Breaker
4 1402 4037 | Armature Plate only 1 Points Set 1
5 1402 4040 | Ignition Coil 1 15 | 402 7016 | Parts Set Fasteners 1
6 402 4084 | Lighting Coil with Cables 16 | 402 4062 | Shorting Cable 380 mm.
and Contact Pins 1 with Contact Pin 1
7 1402 4024 | Lock Washer 5 4 17 402 4106 | Ignition Cable 480 mm. 1
8 1402 4048 | Screw M5 x 28 4 18 | 402 4076 | Spark Plug Protector 1
9 1402 4068 | Condenser 1 19 402 4079 | Spark Plug BOSCH
10 | 402 4070 | Cable, Condenser 1 M240 T1 1

'BOMBARDIER LTD./LTEE

sEcTion 2~ pace 12 . e | MARCH igso-

LITHO'D IN CANADA



ITEM! PART UANTITY ITEM PART o . UANTITY
NO. | NO. DESCRIPTION . | U477 No. | wo. DESCRIPTION .. | Y97
YEAR 1969 YEAR 1969
1+16 | 265 4008 | Magneto Generator Ass’y. 26 | 402 4079 | Spark Plug BOSCHM240T1 2
12V. 75W. 1 27 1 402 4152 | Armature Plate only
2 1265 4009 | Armature Plate Ass’y. H 28 402 4135 | Lighting Coil with
3 1402 4167 | Magneto Ring 1 2 Cables 350 mm. i
4 14020015 | Lock Washer 6 4 26 | 402 4183 | Contact Pin 2
5 1402 4148 | Cyi. Screw M6 x 10.5 30 | 402 4024 | Lock Washer 5 4
with Interior hexagon 84 31 402 4048 | Cyl. Screw M5 x 28 2
6 265 4002 | Magneto Housing i 32 | 402 4151 | Generator Coil, Bottom,
7 1402 4096 | Spring, Centrifugal Weight 1 Right Hand Winding i
8 14020146 | Centrifugal Weight i 33 | 402 4161 | Distance Sleeve 2
9 402 4118 | Bearing Screw, 34 | 402 4150 | Generator Coil, Bottom,
Centrifugal Weight 1 i.eft Hand Winding 1
10 1 402 5050 | Stud M8 x 15 3 35 | 402 4146 | Countersunk Screw M5 x 38 2
11 265 6008 | Starting Pulley 1 36 | 402 7049 | Hex. Nut MS 2
12 | 402 1158 | Locking Washer 8 3 37 | 402 4068 | Condenser 2
13 402 2041 | Hex. Nut M8 3 38 402 4164 | Cable, Condenser 2
14 | 402 4122 | Cable Grommet 1 . 39 | 402 4049 | Pivot Pin, Contact
15 1402 4002 | Hex. Nut M5 2 i Breaker 2
16 {402 0059 | Rubber Sleeve 100 mm. 1 40 | 265 4007 | Contact Breaker Set 2
17 1402 7008 | Ignition Coil 2 41 | 402 7016 | Parts Set, Armature Plate 2
18 | 402 4160 | Plastic Clamp 1 | 42 | 402 4162 | Generator Cable Blue-
19 | 402 4024 | Lock Washer 5 5 ! Biack, 550-80 mm. 2
20 | 402 7004 | Cyl. Screw M5 x 22 6 . 43 | 402 4159 | Rubber Cap 2
21 402 4153 | Mass Cable Ass’y. Yeliow 1 44 409 2009 | Faston Connector 2
22 1402 7003 | Protection Cap 2 45 | 402 4166 | Shorting Cable, Black,
23 {402 4075 | Ignition Cable 200 mm. 260 mm. with Pin 1
Magneto Side 1 46 | 402 4165 | Shorting Cable, Yellow,
24 1265 4006 | Ignition Cable 265 mm. 290 mm. with Pin 1
p.t.o. side 1 47 | 402 4141 | Lubricating Wick 1
2

402 4076

Spark Plug Protector

48

265 4001

 BOMBARDIER LTD/LTEE
SECTION 2 - pAce 13 .

Coil Bracket




W
W
\iezs?)

'

1
)/
’./‘(.:—,’//
P

QUANTITY QUANTITY
ITEM PART - . MopeL| 320 {320 {320 HITEM PART . MopeL {320 | 320 |320
NO. | No. DESCRIPTION = 1568/ 196811965 || NO. |  NO. DESCRIPTION = 16681968 1969 |
Mod. Mod.
V
i 402 7052 | Field Winding Coils 1&2 1 35 402 7034 | Commutator End Bracket
1 1402 7053 | Field Winding Coiis 3&4 1 Assy. (with Parts No.
2 14027020 | Countersunk Screw M6 x 10 4 36 to 40) i
3 14027051 | Connecting Rail 1 36 | 402 7023 | Bearing Bushing i
10-111 402 7050 rive End Bracket Assy. 37 | 402 7035 | Carbon Brush Set(4pieces) i
(with Bearing Bushing 38 | 402 7031 | Carbon Brush Spring 4
No. 11 1 39A1 402 7036 | Cyl. Screw M4 x 8 i
11 | 402 7023 | Bearing Bushing 1 398! 402 7037 | Cyl. Screw M4 x 6 3
12 | 402 7025 | Engaging Lever 1 40 | 402 4023 | Lock Washer 4 4
13 402 7026 | Screw MS 1 41 402 7048 | Cyl. Screw M5 2
14 | 402 7027 | Bushing 1 42 | 402 7040 | Closing Band i
15 1402 4024 | Lock Washer 5 3 43 | 402 2158 | Cyl. Screw M4 x 20 1
16 402 7049 | Hex. Nut M5 1 50 | 402 7041 | Relay Assy. (with Parts
26 | 402 7056 | Armature 1 No. 53-59) 1
25-26 1 402 7029 | Drive Assy. (with 51 | 402 7042 | Countersunk Screw MSx 50 3
Bearing No. 26 1 33 | 402 7036 | Cyl. Screw M4 x 8,
26 | 402 7024 | Bearing Bushing 1 Terminal 80 1
27 | 402 7030 | Helical Spring, Amature 54 | 402 7043 | Plate, Terminal 50 1
Brake 1 60 | 402 0016 | Lock Washer 8 1
28 402 7032 | Washer 10.3/20/0.5 mm., 61 402 7044 | Hex. Nut M8 1
Armature Brake 2 100 | 402 7047 | Parts Set for Teminal 1
29 | 402 7033 | Isolating Washer 101 | 402 7046 | Parts Set for Armature 1
10.3/16/1 mm. 1

 LITHO’D IN CANADA

 BOMBARDIER LTD./LTEE

SECTION 2= PaGE 14

. MARCH 1989




ITEM| PART - r QUANTITY ITEM | PART ~ QUANTITY
NO. | NO. DESCRIPTION \\om 372 NO. | NO. PESCRIPTION ooe 372
YEAR 1969 YEAR 1969
1 14027064 | Field Winding, Coils 3& 4 1 36 | 402 7023 | Bearing Bushing 1
1 14027065 | Field Winding, Coils 1&2 1 37 | 4027035 | Carbon Brush Set
2 14027073 | Countersunk Screw {4 pieces) 1
M8 x 10 4 38 402 7031 | Carbon Brush Spring 4
2 | 402 7020 | Countersunk Screw 394 402 7036 | Cyl. Screw M4 x § 2
M6 x 10 4 398 | 402 7037 | Cyl. Screw M4 x 6 2
3 14027051 | Connecting Rail 1 40 | 402 4023 | Lock Washer 4 4
10-111] 265 4003 | Drive end Bracket 1 41 402 7048 | Screw M5 2
11 | 402 7023 | Bearing Bushing 1 42 402 7040 | Closing Band 1
12 | 402 7025 | Engaging Lever 1 43 | 402 2158 | Cyl. Screw M4 x 16 1
13 | 402 7026 | Screw M5 1 50 | 402 7041 | Relay Ass’y. (with parts
14 | 402 7027 | Bushing 1 ill. No. 53-39) 1
15 | 402 4024 | Lock Washer 5 3 51 402 7042 | Countersunk Screw M5x 50 3
16 | 402 7049 | Hex, Nut M5 1 53 | 402 7036 | Cyvl. Screw M4 x 8 1
20 | 402 7067 | Armature 1 54 {402 7043 | Plate, Terminal 50 1
25-26 1 402 7068 rive Ass’y. 1 60 | 402 0016 | Lock Washer § 1
26 | 402 7024 | Bearing Bushing 2 61 | 402 7044 | Hex. Nut M8 1
27 | 402 7030 | Helical Spring 1 100 | 402 7045 | Parts Set for Terminal i
28 | 402 7032 | Washer 10.3/20/0.5 2 101 | 402 7046 | Parts Set for Armature 1
29 | 402 7033 | Isolating Washer
10.3/16/1 1
35 {402 7034 | Commutator End Bracket
Ass’y. (with parts ill.
1

No. 36-40)




ITEM | PART ITEM| PART .
NO. NO. DESCRIPTION | No. NO. DESCRIPTION
1, 2. - . ) 7 402 8011 | Sleeve for Oil Seal, P.7.0. Side
3,4 | 9028025 Standard Tool Set 8 | 4028010 | Sleeve for Oil Seal, Magneto Side
1 402 8023 | Fork Wrench 10/13 mm. 9 402 8005 | Protection Cap 18 mm.
2 | 4028039 | Pin 8 x 130 mm., Socket Wrench 10 | 402 8004 | Puller for Fiywheel
3 | 402 8022 | Socket Wrench, Spark Plug 11 402 8001 | Puller for Bearing 402 1005
4 1402 8024 | Socket Wrench 13 mm. 12 | 402 8034 | Wrench to hold Fan
5 | 402 8028 | Stamp to mount Oil Seal 13 402 8038 | Holder, Crankshaft
6 | 402 8013 | Holder with Bolt, Connecting Rod 14 | 402 8042 | One-end Wrench 13 mm.

LITHO'D IN CANADA

- BOMBARDIER LTD./LTEE

 sEcTiON 2~ pacE 16

 MARCH 1969



ITEM

PART

. . QUANTITY HITEM . PART . QUANTITY
NO. NO. DESCRIPTION — 372 NO. NO. DESCRIPTION VODEL 379
YEAR 1965 YEAR 1969
1 14028001 | Remover Ass’y. Bearing 6 | 402 8024 | Socket Wrench 13 mm. i
402 1142 1 7 402 8022 | Socket Wrench, Spark Plug 1
2 1402 8055 ¢ Puller Ass’y. Starter Gear 1 8 | 402 8039 | Bolt 8 x 130, Socket
3 | 402 8044 | Puiler Ass’y. Flywheel 1 Wrench 1
4 1 402 8045 | Wrench to Hold Magneto 9 | 402 8023 | Fork Wrench 10/13 mm. 1
Housing 1 10 | 265 8001 | Piston Ring Protection
5 | 402 8005 | Protection Cap 18 mm. 1 Sieeve, cylinder assembly 1
Tool Set Ass’y.

6-7-8-9

402 8025




T,



ITEM
NO.

PART
NOC.

MCDEL

326

QUANTITY
320

320

DESCRIPTION

YEAR

1968

1968
MOD.

1968

ook

O W 0N W LN W e

Bk el gk ped ped e ek ped ped e
O O~ ON WUt N W N e O

750 1001
301 3081
399 8011
750 1002
751-7005
301 3086
387 0001
309 8023
751 2001
756 1201
399 9020
755 1201
755 1203
386 7132
751 2002
512 0017
309 8012
386 6022
265 0001
751 0002
402 3020
269 0001
269 0003
402 0060
390 4012
399 9018
507 0028
399 8007
300 1000
414 0082
409 0012

Mount Bracket {REAT) .. oot e

CAP SCEEW .ttt s

Lock Washer ...

Mount Bracket (Front) e e

Support PLATE Lo

CAD SCIEW ettt ettt ettt et e
CaP SCIEW ittt ettt e s
Flat Washer oo
Rubber Washer (e
FIat Washer (o
Flat Washer .o e

ERZINE SUPPOTT .ottt et oo ar e e

Bracket Plate e e e

CAP SCIEW .ottt iit sttt e et et e e

Engine Complete 320 ...
Choke ROG ..o e s

Choke Button
Throttle Cable

Throttle HOUSIME ittt e

Housing ClID i

Pop Rivet

FIlat Washer o e
Housing CHP. i

O WSROI i e e

€D SCIEW ittt

Cable Protecror

Parallel Comnmector e e

I T T O N S O T o B T S S S e N N S S " (S I NS T v i« o N N S i " I R

AN e B B 0D N o 00 GO i W W e e 2 ) e

SN

S S o A LU S T X R e e I ]

GO W2 W et e A WD e

AN e 0 0N N @

[ S I S B R > T I R T o




L LITHO'D N




ITEM
NO.

PART
NO.

DESCRIPTION

MODEL

QUANTITY
372

YEAR

1969

AN W e

~F N W

o

751 2008
399 8011
300 5084
751 2009
300 5085
399 9038
387 0002
265 0002
751 2011
309 8012
751 2016
386 7003
300 1154
399 9039
386 7028
269 0001
269 0003
751 0004
399 8007
402 3031
751 5002
390 4012
399 9025
269 0061
756 1203
269 0081
399 8018
321 7040
269 0100
269 0101
269 0102
269 0103
269 0104

Rear Mount Bracket ... e e

Lockwasher

AP SCIOW L.ttt ettt

Side Bracket ...l

CaD SCIBW oottt e,

Fliat Washer

Engine Complete 372 i,

Engine SUPPOIT .ooiiiiiiii ittt e

Q2D SCIOW oottt ettt e et ettt
FIat Washer ... e

Cap Screw ...

LAt W as i Or L e e e

Throttle Cable

Cable Housing

TRrottle BraCKet ..o e e

L OCK WSROI e

CAP SCIEW ..ottt i e ettt et e

CUp oo

POP RIVET oot

Square Washer ...

Choke Cable w/housing

Rewind Rubber Cap. ...t
Choke Cable CLD oo e
LOoCKWaSRETr ..o e

Machine Screw

FIat WaSher o e

Knob Control ...

NN W W e

[




INCANADA




ITEM
NO.

PART
NO.

MODEL

QUANTITY

320

320

320

DESCRIPTION YEAR

1968

1968

Mod.,

1969

~~

[Co IS B« NV NGNS U S

Pk pawd powd  fowd  pewd poed  foond
OV N W N e OND

~J

WV W W R R R DD RN B N RN RN B ke e
W RN OO0 SO N W B e DND 0

34
35
36
37
38
39
40
41
42
43
44
45

267 0001
267 1001
404 0010
404 0014
404 0013
267 1002
404 0026
404 0028
404 0088
404 0079
404 0159
404 0081
404 0069
404 0072
404 0073
404 0030
404 0032
404 0036
404 0041
404 0043
404 0044
404 0046
404 0047
404 0049
404 0111
404 0100
404 0134
404 0117
404 0028
404 0102
404 0105
404 0106
404 0067
404 0158
404 0066
404 0059
404 0057
404 0056
404 0061
404 0063
404 0058
404 0068
404 0062
404 0039
404 0050
267 1003
267 1004

Carburetor Complete 320 Sea-Do0 ... ..ocooiiiiiiiiiiii i
Body (Service) ..

*Body Channel Welch Plug
Choke Friction Sprmg
Choke Friction Ball ...
Choke Shaft & L eVer. oot e
ChHOKE ShUTLOI .o e ettt e e e e a2 e s
Screw & LockWasher. ..o e

*Nozzle Check Valve ..

Inlet Seat Gasket..

*Inlet Needle, Seat & Gasket

*Inlet Tension SPTINEZ .ottt ettt seee e e e e seae et e eas

*Inlet Control Lever ..

Inlet Control Lever Fulcmm Pm

*Screw ..

Dxaphraom Gasket ............................................................................................

FDIAPRIAZM ..ottt ettt et et
DIaphRragm COVET ittt ettt ettt
Fuel Pump GasKet ...

*Diaphragm (PulSe) ... e

*Diaphragm (VaIve) ..
Fuel Pump Body.....oooieiiiiii it
Screw & LoCkWasher. e s
Fuel Strainer SCIEEM ittt et st ar e en e

*Return Spring ..
Throttle Shaft & Le‘er

FWIre Ret. SCIOW Lo ettt et et et a et e ea e
Throttle SHUTLET ..ottt et e e e et e s

*Serew & LoCKWaSHEr oot e e
Throttle Shaft CLID ...
LOCKRWASHEr i e s
Ret. Screw ..........

*Idle Speed Screw Sprmg
Idle Speed SCrew CUD ..ottt

#1dle Speed SCrewW ..ot e
Packing. .o e
RS O et e et et e e e ettt e e e e

*Spring ...

FIdle MIKTUIE SCIOW . oottt ettt ettt sttt s
Packing. oo e s
R ] X1 U RO TV OO PR PSP PR

Flange Gasket
OVEE GASKEL ottt e et et ettt e aas

*Gasket & Packing Set...ii e e
Repair Parts Kit ...

*Indicates Contents of Repair Parts Kit

Pk gk ot gk ek pred ek N Pk ek et ek gk N peed ek o peed e bl ped ek el el ek et ek ped [N b bk et et [N e s

Pomd ok pomd N P gk ed  pomd Jd ek







o | o DESCRIPTION D
YEAR 1965
H 267 1005 Body {SErvACE) . it ceire e sttt en et ket e ns i
2 404 0010 | "Body Channel Welch Plug. i 2
3 404 0013 Choke Friction Ball et v e H
4 404 0014 Chole Friction SPIif oooeeioiii oot cos e eae et s s e oot eaaeeene e 1
) 404 0186 CR0KE Shaft & L VORI . oot et eee et e e ettt r et e e reerenn i
6 404 0187 CHOKE SHULIET oottt e et eae e et e et e et ramn e s eneerenen e 1
7 404 0028 Screw & LoCkWasher (oot et et 2
8 404 0030 Diaphragm GaSKET ..ottt sttt et 1
g 404 0032 | FDEAPRTAZIM oottt e b h £ et et e nen 1
10 267 1006 Diaphragm COVET oo et ese vt e e e aes st ssaneran et eteetes s s ennnranears H
11 404 0039 Flange Gasket ..o e et ev et e en e e 2
12 404 0191 Fuel Pump Gasket .t t crseeceeeeeasn e st 1
13 404 0190 | "Fuel Pump DIaPRIAGIM ..ot caeeer et ees st ans s esessas e eanas H
14 267 1007 Fuel Pump Body . et a v s ettt i
is 404 0050 Fuel Strainer GasKet .. oo e 1
i6 404 0192 1 FIdle MIRIUIE SCIBW oottt et e e et 1
17 404 0056 | *Idle Mixture SCrewW SPIIfg ..ciiiiiiiio oo e st 1
1B 404 0037 Idle Mixture Screw WASHET i e eeee e H
i9 404 0059 | Idle Mixture Screw Packing oo et s i
20 404 0060 | "IALe SPead SCIBW oottt ittt et etk n et cen e 1
21 404 0138 Idle Speed SCrew CuD oo et ettt en st en et enes 1
22 404 0067 | "Idle Speed SCrew SPInZ .o i e e es e, H
23 404 G069 | *Inlet Control L@VET ittt e e e ettt et b
24 404 0072 Inlet Control Lever Fulerum Pin e e v i
25 404 0073 | *Inler Control Lever Fulcrum Pin Ret. SCIEW .. oo 1
26 404 0159 | *Inlet Needie, Seat & GasSKEl .ot e e 1
27 404 0079 InIet SEAT GRSKET . oiiiiiiiiiiieet et e aras e s e tras s e vaee. 1
28 404 0081 | *Inlet Tension SPIIME ..ottt che sttt es e aea e e 1
29 404 0196 Inlet Valve Gasket ...ttt ve e et e as e aens 1
30 404 0195 | *Inlet Valve DIapRIagm. ..ot ettt e et et 1
31 267 1008 Inet Valve BOGY oot crivieaes et s esve e saesne s st saeas sreaeean ser e ees b e ans s 1
32 404 0194 Inlet Valve Body Ret. SCIOW .ot aeer e ervieeans e s sasenesac e e enenenes s
33 404 0202 | *High Speed MIRTUIE SCIEW . .oiiiiieiiii oo r e e e ereneaeee e et eas e varesrave senenes 1
34 404 0068 | *High Speed Mixture SCrew SPIilig. i eiieiireerieiensseiosessassseraessesereeenresens 1
35 404 0058 B SET Lottt cee et et e et te e e aae st eeen e e e e eseaean aee et e e et eran e neae et 1
36 404 0063 PACKING oottt et et ettt e e eh s et i
37 404 0088 | *Nozzle Check VRIVE ..ot e b e e s 1
38 404 0197 Throttle Shaft & L VET i ieiieeee e e e e erabess e seamaebs s eeneaeenanseeen, 1
39 404 0102 Throttle SRaft ClD oot sste b eans e it ames e enene e s e cn e eaee s aneans 1
40 404 0105 Throttle Shaft Clip Lockwasher ... 1
41 404 0100 RBT. OB W aiiuieiieveierieteeeetesete e easras e stmeeesbes ot eanaavaanan seseeemes semertne eans oaamme s core senesnns 1
42 404 0111 | *Throttle Shaft Retum Sprifig ..ot e e e 1
43 404 0198 TRIOTEEE SHULTIET 1oiiiiiiiii ittt e vereeare et sraeam e sesesratseaoa s caresmbeon s emanenses s anns 1
44 404 0028 | #Screw & LOCKWASHET (o.ii ittt ere e et en e aae e o 2
45 404 0134 | *Throttle Wire Ret. SCI@W. . oo se e eren e ere e eieiea s s araesene e ereae s 1
46 404 0203 | *Gasket & Packing ST ..o e 1
47 404 0204 Repair Parts KIt i s et e st e s ea e 1
- 267 0002 | Carburator Complete 372 Sea-D00 ..ciriiioiiiiiiiccienins covcinacescsesisnasearane e arsnaren, 1

*Indicates Contents of Repair Parts Kit




P

? -

A&\ &\«S

fxmiis
.

LITHO'D IN




QUANTITY

| e o 0 Lo | o
MOD.
1 267 0001 | Carburetor Complete 320 Sea-Doo . ..ccciviininniiiciiie e, 1 1 1
2 401 0137 | Isolating Sle@ve ... e 2 2 2
3 402 2072 | Isolating Washer ... 2 2 2
4 402 0018 N T ittt e e e e er et s een nn e e e e e ans et enre s aean 2 2 2
5 751 2004 FIAME ATTESLET  .ooiiiiii e et et e e ete e asr e eneeenen e renenenee 1 1 1
6 751 2005 | DISEnce SLEEVE ..ottt s e e et eaesenaeacreenn e enen 1 1 1
7 756 1202 | Rubber Washer ... ieiiee e eeeeae v ares et ee s evan s e aeees - 3 3
8 399 9015 Flat Washer. ..o e U.S.A. ONLY - 3 3
8 399 8007 | Lock WaSher ..o ee et et e e 3 3 3
9 755 1202 | CAD SCIW wotiiiii ettt creesette e st e s narrs e e e ar s 3 3 3
10 269 0017 Grid Alr FHter. .. U.S.A. ONLY - 1 1
10 751 2006 Grid Air FIITEr oot et e et s 1 1 1
11 751 2007 1 1 1
12 320 1062 2 2 2
13 386 7002 2 2 2
4 414 0112 1 1 1
15 751 3006 - 1 1
i5 269 0020 1 1 1
16 263 8002 2 2 2
17 269 0018 1 1 1
i8 414 0106 i 1 1
i9 751 3001 1 1 1
20 414 0129 | Fitting PIastiC i s e s 1 1 1
21 260 0019 | G2as Cap GRUZE .ot arenea e ereneeae e ene e e 1 1 1
22 269 0021 | Decal SE2-DI00 .iiiiiiiiii e ettt e e 2 2 2
23 269 0022 | DeCal MIXTUTE ooioiiiieiitietiiiene e eeeseee e eae e saes recaniee s ee e anaen e 2 2 2




1 1{& 12\% — 1




ITEM
NO.

PART
NO.

DESCRIPTION

MODEL

QUANTITY

372

YEAR

1969

D00 SN N NN W b e

gk e et peed gt e
AR W R e D

16

267 0002
404 0157
402 2072
402 0018
269 0078
269 0079
399 8007
7551202
269 0017
269 0058
320 9062
399 8017
262 6001
414 0067
263 8005
408 8003
269 0047
269 0066
751 3005
369 9010
395 8017
108 8001
756 1302
264 4006
751 3002
756 1301
751 3003
320 1063
386 7002
513 0047
414 0293
755 1301
414 0290
756 1303
269 0075
269 0074
269 0065
269 0062
108 8004

Carburetor Complet 372 Sea-Doo ..o

Isolating SIEeVEe ...

Isolating Washer ...

M E AT ST oo e et e ettt s v e

DHESIANCE SIEEVE i et e e e et e et e e e

Lock Washer .. e e

CAD SCI@W. ittt ettt et e s

GG AT F T 1ottt ettt et b e e

OV BT e e e e r e e

Y E Yl 1S Lol ot ¢ =AU OO PSR OUS OV OTPUUN

Lockwasher

Fuel Line (Multe 1207 et

Fuel Filter

CLAIMD Lo e s

GEAT CIAMPD oottt ettt e e
Gas Tank .. e e

Gas Cap Gauge

Fuel LIne AdADIOT ottt e s

OO G BT OW ettt et e e e e e et et e e e s n e e

Flat Washer

GBI CLAIIPD 1.t ettt et e et e e

Filler Pipe EXLEMSION it e
Wire Black 14 Ga. (Mult 1277 e et ee e

GBS PAPE oottt ettt et e e e e b e

LX) T ST SRR R TS PO PSS PR PRSP NP SR SRRPPPPPIRt

FLAMZE oo e e e

Machine Screw

RSOt e et ek s e et e et

Cap SCIeW ..iiiiiiiiii e

Cap ...

Cap HOLAEE i s

Cap Rerainer
Cap Hook

Vent TRIK oot e e e
VENE TUDE 1ottt ettt e ke s
CLAIMD oottt ettt sttt s ee et e e s

N N S R " AW A R o SR SR (O W

o
jev)

L3 S

ook

(RS NS RR ¢ * B « B

o
b

kgl ped s gl ped ek U0 AR et gt ped

[




BOMBARDIER LTD./LTEE
_sEcTION 2. pace 30




QUANTITY

o | o, DESCRIPTION R oer s 1969 1969
MOD.
1 751 6008 EXRAuST PIDE oiiiiieiie it e ce e ettt aeas - - - H
2 751 6009 | Exhaust Pipe SUPPOTIL oo iiiineieeiirer e aes e - - - 1
3 300 5003 CaD SCIOW ittt e s e e e eas - - - i
4 399 8007 | Lock WasSher ..o e e - - - 1
5 381 0019 | NUb. e ettt seaee e e e e enas . - - - 1
6 751 6005 | Muffler SUPPOLT...oiiiii ittt e e - - - i
7 269 0049 | MUFELEE (oot ircien et st - - - 1
8 300 5043 | Cap SCIEW coiviiiieiici e et sere v ettt e v s - - - 3
9 386 9004 | NUL oottt et nae e e - - - 3
10 269 0067 | Muffler GaSKET .ot e - - - 1
i1 269 0064 | Exit Exhaust PIDE .oiiiieieiiiiiiiie e e - - - 1
11 751 6003 | Exit Exbaust PIDe .o - 1 1 -
iz 399 8012 | LocRWasher ... e e - - - 4
13 300 5044 | CAP SCIOW ..ttt et e erenes e s - - - 4
14 262 9002 Sealer (Mult 1277) i e - AR AR AR
15 751 6006 | Exhaust F1ange ....ooiiiiiveiiieiiee v e - - - 1
15 751 6601 | Exhaust FIange .o s - 1 1 -
16 320 1064 | Machine SCIeW ...oooooiiioiiiiiieiientieeee et eese s e s eesencerra e - 3 3 3
i7 386 7002 INHE ettt et e a e e et ene e e - 3 3 3
18 756 1603 | Exhaust Rubber JOint ..o e - - - 1
18 756 1602 | Exhaust Rubber Jolnt ..o e - i 1 -
18 756 1601 | Muffler PIPe i s 1 - - -
19 756 1604 | Rubber SPRCEer ...t et - - - 1
20 108 8001 | Clamp.i oot e e e e e - - - 2
20 | 263 8002 CLAMP.orororooe oo eeeeeeeoseeeee oo eeeeeeereresees e 2 2 2 -
21 300 5005 | CaP SCIEW oottt et et e - - - 2
22 399 9037 Flat Washer ..o - - - 2
23 387 0019 Nt e et ettt et s er e aeaaeas - - - 2
24| 263 0003 | FALERE ooeoooeee oo oeeeeeoeseseeae st se e meee e e - - - 2
24| 263 0001 | FELHRE oooooooooooooeoeo oo ee oot e 2 1 1 -
25 262 6001 Engine Main Line (Mule. 1277) ... e - - - AR
26 262 6001 | Engine Exit Line (Mult. 12°7) i - - - AR
27 408 8003 | Gear ClamD ..ot e e - - - 6
27 263 8001 | Gear Clamp ..o e e raees s e 1 2 2 -
28 262 6001 Water Line (Muffler) (Mult 1277) e AR AR AR AR
- 756 1707 | GIOMEMEL .ioiiiiiieieiecieeecareeie s e eaeaireesenene s tene neeseseeeeane s - - - 1
- 269 0052 | TREIMOSTAT oot cet e et r et e eva e et erenanes - - - 1







ELECTRICAL




g

. LITHO'D IN CANADA



%

QUANTITY

ITEM PART MOBEL| 320 320 320 372
NO. NO. DESCRIPTION YEAR| 1968 | 1968 | 1965 | 1969
MOD.
1 410 1003 ignition Switch W/Starter 1 — - -
1 264 0003 Ignition Switch - 1 1 1
2 756 1504 | Ignition Switch Boot ... - 1 1 1
3 752 1502 | Rubber Safety Cap ... - 1 1 1
4 751 5003 Wiring Harmess ..o 1 - - -
4 751 5005 Wirtng Harmess ..o s - 1 1 -
4 7515009 Wiring Harness oo - - - 1
S 517 0136 Stud Plate - 1 1 -
6 570 1711 Rubber ..., - - - 2
7 264 9001 Rectifier 1 - - -
7 410 9032 Rectifier - 1 1 1
8 387 0019 Nut - 2 2 2
9 264 0004 | Starter Swirch - 1 1 1
9 264 0004 Blower Switch - - - 1
10 264 9005 | Warning Light - - - 1
i1 264 1001 BUlB e - - - 1
1 264 6001 | Temperature Sender ... e, - - - 1
13 399 8018 Lockwasher — - - i
14 381 0001 Net. . - - - 1
i5 751 3007 Battery Seat — - - 1
16 306 5005 | Cap Secrew - - - 3
17 399 9037 Flat Washer - - - 3
18 387 0019 - - - 3
19 410 3002 1 1 1 1
20 755 1561 1 1 1 -
21 756 1501 1 1 1 -
22 390 4012 1 REVET ittt oot 1 1 1 —
23 399 98425 Flar Washer. o e 1 1 1 -
24 751 5008 | Retainiag Bat........... - - - 1
25 3B7 0019 NUT e - - - 2
26 360 5050 Bolt (P) i 1 1 I
26 360 5620 Bolt (N e 1 1 i 1
27 386 4022 Nut (P} .. 1 i 1 i
7 386 4019 Nut (N} 1 1 1 1
28 264 4002 Ground Wire . 1 1 1 1
28 264 4001 Current Wire ... 1 i 1 i
29 107 3004 Rubber Hose (Mul — AR AR AR
30 263 8001 Gear Clamp .o - 1 H i
31 7515002 | CHP oo 3 3 3 1
3 390 4012 | Pop River ..o, 3 3 3 1
33 399 9025 | Square Washer... ... 3 3 3 H
34 751 5610 Bonding System ... - - - 1
35 751 3601 | Clip Retainer ... 1 1 1 -
36 409 6025 Wire Red 14 Ga. (Mult, 1277) AR AR AR AR
37 109 3022 Wire Green 14 Ga. {(Mult. 127) AR AR AR AR
38 409 6027 Wire Yellow 14 Ga. (Mult, 127 AR AR AR -
39 264 4006 Wire Black 14 Ga. (Mult. 127 . AR AR AR -
40 409 6021 Wire Black 16 Ga. (Mult, 1277 ...
41 409 5022 Wire Yellow 16 Ga. (Mult. 1277)
42 409 6019 | Wire Yellow w/Swripped Red 16 Ga. (Mult, 1277) ...
43 409 6024 Wire Violet 16 Ga. (Mult. 1277 e
44 409 6020 Wire Brown 16 Ga. (Mule. 1277 o,
45 409 6028 Wire Red w/Stripped White 16 Ga. (Mule. 1277) ...
46 410 9020 Fuse Holder (Red) i,
47 410 9038 Fuse Holder {Black) i,
48 262 9006 Biower & Starter Switch Boot ..,
49 410 3004 Battery Cap .oocooiviiie
- 410 3003 Acid Container .o
- 410 9023 Fuse 9 Amp. 33 Volts oo
- 099 0004 VINYL TAPE oo
- 264 7002 Nut (For Blower & Starter SWitch) oo,

LITHO'D IN CANADA

BOMBARDIER LTD.LTEE

S sECTIONS - opAGE R







SECTION 4

HULL
VENTILATION




e
CLITHO'D N CA




QUANTITY
e | maa pescueron COEAK: U
MOD.
1 758 0003 | Hull BOIOm ..oooiiiiiiiie e e et st e e 1 1 1
2 757 1501 Compartment {Gas, Battery, Tools) ....cccoiiiviiiniinceininie 1 1 1
3 369 9002 | WOOG SCIEW .. oviiieiiieiiiieieeeeeteeiete st eeasaese e sesseeeneseetnansseeseaeseaee s srnnenes 4 4 4
4 757 1502 | Tool Compartment COVET ... eree et eee e e e 1 1 1
5 269 0012 | Sealer (MUt 1277) .ottt e AR AR AR
6 757 1705 | Flotation Tank RUH. oo e e 1 1 1
6 757 1706 Flotation Tank L.H. oo e e 1 1 1
7 570 1707 | Rubber Washer ... e 2 2 2
8 399 9018 | Flat Washer ..ooociviviiiiiicoicieee et ena s s e es s s enee e st e 2 2 2
9 304 9004 | SCIEW  ooiviiiiiiieeciei et ettt s ea bt an e st ses se e et ettt ern s e e 2 2 2
10 266 8001 Handle e e 2 2 2
11 323 3064 | Machine SCIEW .....ccoociveirriiierereriteereste st ie e erene e ere st sareisensene coeracracs 8 8 8
12 399 9023 | Flat Washer ..ottt et e 8 8 8
13 386 TO02 | NUL oot e et er s s eaeae e er et et e e et sttt aet et s reeen 8 8 8
14 0 390 4012 | POP RIVEL iiiiiiiiiiiieieeieireene e et et e are e s 68 68 68
15 399 9025 | WaSRET oeioi it ee et eh et e e 68 68 68
16 756 1701 | Rubber BumPEer ..ottt ettt e 1 1 1
17 751 7003 | Hinge Bracket ... 2 - -
18 320 1061 | Machine SCreW ..ot 4 - -
19 399 9018 | Flat Washer. .o e e s et e 4 - -
20 386 7002 N U et et s e e e naeeaeea tbee e A e e e sbeeentr bt eabae s s enne seaae s 4 - -
21 A14 0106 | FLITOT oottt e e e et eben et e s enene e 1 - -
22 263 8002 L1 55 - SOOI SP PPN 2 - -
23 262 6001 | Water Lime (Mult 1277) e e AR - -
24 263 0001 FRTIRG oot eee e et et et e e et e e r s s ane s e e ea ente s 1 - -
25 263 1001 FIEEIME  ooiveieieesireiires e e ees e cse e es st s e e e e e s e sana s 1 - -
26 755 1702 | Siphont BOAY cooiiiiiiiiiieeie et st 1 - -
27 262 9001 | Drain Flapper & Cap ...ccoviiiiiiniie i e e - 1 1
28 408 BOOL | CLAMPD cooieiiiieiceeeee ettt e e eenetere et e eres st s enenen e - 1 1

sEcTioN 4 V«-‘E@PA




<

P
i




PART

QUANTITY

ITEM - N . ~
NG NO. DESCRIPTION VSE,Z; 3&;:529
1 757 1802 FUIL BOTIOM ottt e e e e et 1
2 2629002 | Sealer (Multe 1277) e e e AR
3 266 BO0L | HAnALE oot e et 2
4 323 B004 | SCI@W..iiiiiiiiititicieiie oottt ees e et et 8
S 757 1709 | Handle SUPDPOTT. .o ittt 2
6 399 9018 | WaSROI oottt e 8
7 399 TO0Z | NUL .ottt ettt 8
8 263 9003 | Sealer (Multe 1277) oo AR
9 368 9017 | STAPDIES...iiiiviieiiiiceie ettt e es e e eeereens 140
10 TSG L7101 BUMDPET oovieeirieiies e oot e e e 1
11 TOL TOL0 1 SOI@W ittt ettt e 2
12 751 7011 | Bumper CIamp ..ot 2
i3 399 9015 | Flat Washer .o et 2
14 387 BOIT | NUL oot e e et e 2
i5 751 7023 Trim Tab RuH. o e 1
15 TST 7026 | Trim TaD LHu oo oo e 1
16 320 1062 | MAChINE SCIEW oottt e 6
17 262 9002 | Sealer (Mult. 1277) Lo AR
18 399 9018 | Flat Washer ..o e e 16
9 386 TOOZ | AN oo et s e 6
20 362 1105 | METRI SCIOW ottt et s e ev e 10
21 262 9001 | Drain FIapper & CapP ..o oottt 1
22 AOB 8004 | CIAMD ooooooooeooooeeeeeooeeeeee oo 1







QUANTITY

e | pga —— woel o Lo o
MOD.

T | 757 1701 | UPPEr HULl oo oo ees s eeseeere e 1 1 1

2| 2668003 | Eye Bolt . 1 1 1

3 370 9002 STUA oottt e eeeee e st neean e aeeneneenanerace eann 1 1 1

4 756 1705 | RUDDEI SPACET oottt s s 1 1 i

5 399 9007 Flat Washer........c.oocoevvveneenn. e neaea e aeae et e atte e ane e aeaee et e eatesannenn 1 1 1

6 389 9008 N B oot et e e e e e e et en e et e anete e ba e et ant e pane e e aananne e 2 2 2

7 269 0006 | Dash Panel Sticket ..ot e 1 1 1

8 757 1702 Dash SCOOD  .ooiiiiiii e e i 1 1

9 350 0003 | MaChine SCIEW ..occooiiiiiiiiieiieiieieaieaeieeeereeareessecrirer e senetesaeasas e eranesseennnns 4 4 4
10 570 1707 Rubber Washer ..ot v e e 4 4 4
11 399 9018 Flat Washer ..o er e s e s 4 4 4
12 386 7002 U e et ce e e et st r e 2e e eaee e e s e e b b eae et e neeane s seaea e eaaenns 4 4 4
13 269 0013 | S€AL ASS Y oot et e e e e s e e n 1 1 1
14 269 0024 | Leatheretle ...cocoiiiiiiiiiieciieeiee et enetseerenas e e e nea e 1 1 1
15 561 7009 HIDZE oottt et et e e 2 2 2
16 324 1064 | Machine SCIE@W ..oovioiiiiieee oo eeeeiiteree s ssaee et es st e eseeacreneenes 6 6 6
17 390 4012 | POP RIVEL oot e e e 6 6 6
18 399 9018 | Flat Washer ..o e e e s s 6 6 6
19 751 7006 Rewind Bushing oo et 1 1 1
20 390 4012 Pop RIVEL it e e 4 4 4
21 399 9025 | Square Washer .........coiiiiiiieecciiis e e 4 4 4
22 756 1706 | RUDDBEL SPACEL ..ottt et eses s e 6 6 6
23 756 1703 RUH. Front Louver ettt erecan e e s 1 1 1
23 756 1708 | L.H. Front LOUVET .ot st et e s ne seranns senens 1 1 1
24 751 7004 | Lock Brackel ...oiiiiiiie et et 2 2 2
25 390 4015 | POD RIVEL oiiiiiiiiiiiiiaiiss e areoeestrsenteesens e caemsamaanans snesnan s s 4 4 4
26 399 9028 | Square Washer .........ccooioiiineei i eeiee e e s 4 4 4
27 414 0248 Bombardier CreSt. ..ot as s 2 2 2
28 269 0014 RUH. SEIPE o e 1 1 1
28 269 0015 LLUH. SEIPE o et e 1 1 1
29 300 1044 CaP SCIOW ..iieiieiiiieiee et e e vt st s s e e e sbssas sass s snes erannens 2 2 2
30 399 9007 F1at WasSher ..o et et e secnane s san s s e 2 2 2
31 386 7001 N U 1ttt e e oo e e eeet e e tb s s b e ees e e 2o eaea e amat et saneseas 2o s e et nnsnne e 2 2 2
32 757 1704 | Water Baffle .. e 1 - -
33 390 4012 | PoOp RIVEL ittt e 3 - -
34 399 9025 | Square Washer ... e 3 - -




£
2
i - % 8L
8¢ O J — ol
SN
0% —— _ @&
W o6s Lg ve 6L ve 1i
_ _ 9¢ <
wm @ 1
ov
L

st
cE
o

fovin
O
- hb
E




£
L S
S

QUANTITY

TEM | PART DESCRIPTION MOZEL 212
1 757 1712 Upper Hull e 1
2 266 8003 Eye BOIL o it et ettt sy e n e eeenee s , i
3 370 9002 STLA L.ttt e et e et e e baren e et bee et e e enene 1
4 7561705 RUDDET SPRCET ..ottt ettt ettt s et eb et n e 1
5 399 9007 FIRE WASRET ..ottt ciee ettt ettt et s e e st ae e eas et b e e 1
6 ] 389 9008 | NI .ot eseseie b ser b e 2
7 269 0053 Dash Panel STACKET. ..o et e e et e e 1
8 269 0050 BOX GIID o viveeieeiriaraeeceeeeeceiresereesesseaeas e bea ettt e ee e an e eh ke be s st 1
9 390 4015 POP RIVEL ittt ettt et e ena et ane s 38
10 399 9028 Square Washer ... 38
11 269 0054 Stripe RuH. ettt K
11 269 0055 SEEEPE LuHo oot 1
12 757 1715 Front Grid oot s st s eane s 1
13 | 390 4007 POP RIVET ettt et s crs s e st 6
14 399 4028 Square WaSHET .ottt 6
15 757 1714 FrOnT COVET ittt ee et e e st e e s 1
16 751 7019 Front HIBZE ittt e 1
17 751 7020 Front Hinge Bracket ...t i
18 517 0097 £ S TSROSO S PO UO OOUO SRR PSRV 1
19 371 0011 COLLET PIN Lottt ettt ettt 1
20 390 4012 POD RIVEL oottt bttt st i e e e eara e 10
21 399 9625 SQUAre WASHETD ..oiiiiiiiiii e et e e b 10
22 269 0070 Wing NUT LOCKET oo eeceecee et et ettt st e seen s s 2
23 269 0071 RETAIMGT ooiiiiiriiiiiiieereeseaieaseaeeaearte ser e e s atstsm eaeesee e rmesoeserasa s s aa sransemanmnnsneessnarees 2
24 269 0072 ReECEPIACI® L e e 2
25 757 1717 Under Cover SEAL ..ot et et e e e ate e s 1
26 7517012 DO ottt e e s 1

7 269 0069 SEAT ASS Y. oottt sttt e e et e r e ne e r e e 2 e 1
28 269 0024 LL@ATRET@IIE it e e et et e et s e st e s i
29 399 9018 SQUATE WASREL 1iiiriee ettt e s 4
30 320 1062 MECHINE SCIOW . oiiiiii it iieicer e cte e et vt eaee et e e e mat e eamasanna s e nnesin e e eeer s 4
31 269 0056 ST K € oottt e bt et e e e er e e 2
32 269 0080 L0CK DVICE ittt et e ee e e s ea et it et e o 2
33 414 0248 Bombardier CreSto ittt e e s e 3
34 756 1706 RUDDEE SPRCET oottt st et e e e s 12
35 757 1713 REAT COVET ottt iiieiear e e e et et v e e nes s eas s sece s cemaan setea e e e e ae e e s sanaanea e e e 1
36 | 751 7021 REAT HINZE oot iteiit oottt cbsesis s en s e s sn s e eaen s 1
37 751 7022 Rear Hinge Brackel .t 1
38 7517023 PAB oottt e ettt ea et er e s e eac e e ee 1
39 399 9018 F LAt WaSher it e et e e e a e a e 1
40 751 7007 WETE STOPPET 1oiiiie ittt sttt e e et as et ee s o e 1
41 409 0012 Paralle]l COonneCiOr .o ceeerireee et e s e r s eme s s aras et e nene 2
42 757 1719 TO0L8 BasSKE oottt ettt et 1




13 4

12

1

ITHO'D IN CANA




QUANTITY

o, | o. DESCRIPTION e os T ver 1969
Mod.
1 TS57 1703 1 HOOGQ oot ettt e e e e e en et e a s 1 - -
1 757 1707 | BoOd . e e - 1 1
2 756 1704 | R.H. ReAr Grid ..ottt et e e oo 1 -
2 756 1707 | L.H. Rear Grid ....ccooiiiiiiie ettt et 1 - -
2| 7571708 | REAr Grid wooooooooooeoe oo oo oo oo e - 11
3 390 4007 | POP RIVEL .ottt et e st e amene e chenaea - 6 6
4 399 9028 | Square WasSher ........cc.ooiiiiiiiiiieiiiiiieeeee e e en s - 6 6
5 269 0042 | HINEE coeeriioe ittt et e e - 1 1
6 390 4015 - 16 16
7 399 9028 - 16 16
8 269 0016 2 - -
8 269 0080 - 2 2
9 390 4015 POP RIVEL 1ottt ettt et e s e 4 4 4
10 399 9028 Square Washer ... e 4 4 4
i1 751 7007 Hood Wire 1 1 1
12 409 0012 Parallel Connector 2 2 2
13 320 1061 MaChine SCIEW ....cooiiiiiiiee it e etcr et s e 1 1 1
14 399 9018 FLat Washer oot st e et e 1 1 1
15 386 7002 INTLE oot e et e e 1 1 1
16 321 7105 Machine SCLEW ...oiiiii ittt et e e ee e e emans e e 2 - -
17 399 9009 FIAt WaSher oot ittt e e e e e eras e e e 8 - -
18 399 9024 Fibre Washer ..o eree et et e 4 - -
19 387 0019 INUE ¢ oot ee bttt n b e bt e 4 - -




MARCH 1969

~ BOMBARDIER LTD./LTEE
secTion & - pacE 12

LITHO'D IN CANADA




_ VENTILATION

QUANTITY
I;g“ ﬁé?ﬁ'r DESCRIPTION e 1392;)8 2968 1392:9 £3976‘29
Mod.

1 269 0026 SCOOP -ttt 2 2 2 -
1 269 0076 | SCOOP cvvuieieiireeeiii ettt e e, - - - 4
2 269 0027 Pipe Adaptor ..o e, 2 2 2 -
2 269 0077 Pipe Adapror ..ooooocoiiiiiiie e - - - 4
3 390 4012 POP RIVET oottt et et - - - 12

4 262 9003 Vent Hose 37 1.D. (Mulet. 1277) i, AR AR AR AR

5 262 9004 Vent Hose 2% 1.D. (Mult. 127) oo, - - - AR
6 390 4015 POP RIVET (oot - - - 10
7 399 9028 Square Washer ...t - - - 10
8 328 1064 Machine SCrew ..ot 4 4 4 -
8 328 1065 Machine SCrew ..........coooiiiviiiiiiiiii e 2 2 2 -
9 399 8014 Lockwasher ... 6 6 6 -
10 389 9010 INHT e 6 6 6 -
il 264 9006 Blower Complete ... - - - 1
i2 757 1720 Screen PLate .o - - - 1
131 390 4012 | POP RIVET cooeoroveeoeeoceo oo oo oo - - - 4
i4 399 9026 Square Washer ... = - - 4
is5 264 9007 Motor 12 VOITS oo - - - i
16 264 9008 Blower HOUSING .t ooviiiiiiiiiicit ittt - - - 1
17 399 8018 LoCk Washer oot - - - 2
i8 381 80061 NUT. oo et e e - - - 2
9 264 9009 FAO it e e s - - - 1
20| 264 9009 | CLID cooooiceeer oo e e - - - 1
21 264 90190 Blower HOUSING oottt e - - - 1
22 264 8011 Lockwasher . - - - 4
23 264 9012 Metal SCreW ..o e - = - 4

S LITHO'D IN CANADA

BOMBARDIER LTD./LTEE

[ SECTION 4 —'PAGE 13 . .

- MARCH 1969






fe

o







